SQvV pEETLES

BT IETEMAERICEKBLTLESWD, AEZEFXTFERFICLTERA I,
ELLEE Z2—/8—SQVINFv k
A #& BEIEL S
a— K No. 71008—AT0O020
A—h—-HFE| LIS GRYUX 4BA-GXPA16
TP UK |GI6E-GTS
£ R 2020 £ 9 A~

®m =

OEEEMOERXIT 2022 F6 AREFTOINTY,
2022 £ 6 ALBICEFEN-EFAOESICOVTIE., BELORFEFTHEVEDLE LI,

EGHGE  E04531-T22010-00 2022/6/20 fEF: Ver.3-1.01 (BEMIEE. &#) (#) TvF-~—- IX

FC®IC
O_DEFIHS R—/I—SQVIFY FEBEVNLEITFWELEERICHYNES TEWET,

BT (HIEL T EMEFIKEL. BITIHRTREREICRESNTVINETEFYREICTHEALLLESL,
O HKS R—/83—SQVINIE, a—ARF¥r—Sv—EDRAOY LNV TERRABICF v /A TRIZEET 5%
FZEREHIEHT BB TT

NILTEBBFICF v o108 TOEZDRTEENLEITHEETHEHY FEA, FLER-HHICK-TEE-
BEENERYFETOTHONLDIEMTELSIZILY,
AEFEUT T ZEITSRNCBT BFA L TZE LN,
BAREATIK, JO—F JHEERZASKERT 2RETORM FIEERICES HEREXETECES L

FHA, —BROETOHERARBRETRIREETTAEONDIENHYFT .
—BRABTEIO—F THEEREY I a3 v E—VEETIEACEZL,

OAEFARMURZRLICHTITTLVEE, HE-PHMDARZADBRCEEZRAICHLET 51-HITFoTLV:
FERVIEFBRZEHELTUVET,
OLERIIE=FNARERRUVHERZRFEFALIIEIZKYZITLEEICOVTIE, HHTE—UZDOER
FEVLVDIRETOTHOMLHITTHESIEZESLY,
OAREGZFEALTELEEEY. REIEFLUZTNICHETIER. £/-. BBEZFERTLIENTER
WIEIZKBBEREFIZTODEFELTIE., —UIOHEIWN=-LihET,
OARHRIL/ —IIERMEEELEICEEINTEYES, / —VIILEHFHUNCIMAIT-5EE. REZOMEE -
BERUREMITDOVWTRIIL - LARET,
OAHRFIBRENTOEAZBEMIZEEGTEN-LDTT,
This product is designed for use in Japan only.
OFHEBDUERIIMNTEREED. ARDI-OFELCEREZTLHLENHY FT,
OFREFFELKBRT AN HYFETDTAREREAREDEEE CHRCEIL,
QHAEMBOCMEABRARUVAED TEXFHSELORFTEFETHBEVELELLZE L, BREHITIHEE. ER
% -a—FNo. - EHERERK - TOOUBAEFINEICBEACIEEL,

1



RETOFE FEREFL<KARBOVVALEEDLCTROIEEEEVTHRTLTIEE N,
AETETROLSILTEEHEAL. BERRUELEADRBLALERLTVET,

MNELE rraxsgmaste, REBEER5TRIENS556

oy FEEXEERAEAEEEASBRAEEIADSEE (M)
NFE armaosErEEinsEa
UK 5, HBREWHRE TR S AMORE (FILIE, BRRARURE])

%A

=K
BRYVI—MILIBERROBWIBERUGBE - KKZEHLETHHDIC. ROZEETFH>TLIEELY,
cNYTYDIAFTRIFFDZA—ZIFILERN L THOEEFITH> TSN,
caARVAENTEER, BRLBEVWLSICORIAZHE >TH LTS,

N X
NEE
OREZDRERARUNRIIMEAIZITAELAENT S,
BEFEARUVSMBLECEIZEY., BEOBEI VS UAERSZBEFALHY FT,
ARROMEEEBLESBTALHY FT,
OEEZEWHRDIFINZI U VIIL—LNDEBEENA0CHE (FTHMA TR BVVEE) ICTA>TWND I L&
BLTLESL,
- RIETEBETNALHYET,
@/ 1 THIZEYAALBENELSICTOIREEZNTTENTLESL,
CEYAIVCVICAYI VS UABETIEEANHYET,

OFy FOBAMBEN—YIRAMIEHLTHY FT. T TRIICER. REOFENZEZHREL TS,

@/ —TNN—YDRMITERHNLEA—H—RITOBBEEZ L (CHRATHLIT>TLESL, BREENEFIC
BWEEIE, A—A—ITTIBALESL,

OARBOIFNIEEIST o TLLES L, FELEY, BV avIEEILGNTLLETN, BRFTFRRLHK
EORRIZAZY FT,

ORI, Ty MEREYLGITETHRICHEMF T T LT, BEULEICHEFTZETS & RIL D1 CEARE
BLEY,

O T IFEEDT-H. —RBIIZENT / —TILA—YIFIERXIEHRE LG VESITREL TS,
Ffe /=W A—VERMA T HBIE. FEATRAFEVE S ICRATIRICEI—F T LTLESL,

71008-AT020_3-1. 01




1. /J—<IL/A\—YESL
NYTUYDIAFTREF (=) hoTr—TNLE—

M

SHLZERSLTLESL,

)

IVDUAN—FRHLTLLEEL,

(1)

N=YJR}

No g # LN & No K2 # LN wE No g # LN "E

1 ;}”t_jj?,) 1 % 13 7_?_;:” 1 % Me-15 | |25 9/11;" 1| g2 | s
jf'{;;j 1 1 Rur | % w6-30 |26 ST [s| B | e
287270 S‘% I % M6-20 [ |27{ccyo 5> 7|1 %
Ea| [ @ v | v ||
h—z 27— 1Ty nl 2vor |2 @/ M ||oo|z7o4nz| @
T 2 (S|l e || @S|l 255 | @

1| B | @ 19 ns— |1 @ —?;830 n 72237 5| &
oyry |1 © 0| X N1 S| ee || Zﬁ;f‘; 1 SN,
w—ziv k(3] @ | g2 [[a] IO 1‘X0 8| 51597 |2| "] %

o[ Rrk |1 % MB-20 | (22 %J_s;_,\l:Z 1 /N ul 51597 [8| " | m
A70Z7 @ TN 1 | Bt Nl B 35| mmsHE |1 <>

il J¥o7 | Mg [|24|zu—rza|1 @ 36

B A&

/

IV VhN—

&)

71008-AT020_3-1. 01



@) axygauEsL. A1 oT—O7=ZFBILEMASENEUGERSALTLCESL, (EAhE2Y - AL MEEBESE
BALZEY) (K®2)
_ EhtuY
Ehto4
EhtoHarss
&2
@ RILEEHL, mF—RANVFERDBZDTL S —
H—S—FH Ly hATERHLTLER
L, (B3)
TZRRAR
Bt i, B LEZEZEITSRICIK, /81T - h—X
HCEMAALBNESIZ LTS, /
A= —5—
FORLy kAT
=3
2. v bN—YOEUTIT
1N Fy b=V EFRALTSAE—HO9—F—TI+
Ly b TE2BSLEERICIa—F /847
ZEHfTTTCEEL, (B3, M4)
Ja—# o147
AL~ M8-20
ZTYLT Ty M8
TL—rIviw M8
= 4

71008-AT020_3-1. 01



2) EAt Y TETEIZR—R=y TIL ¢ 4 FHft
(FTLEEN, BT BIRIE, R OBBIZTHERD > —
WT—TEZ2E5BELTITRALGBVLESIC
LTLEEL,. (B5)

TRRLR

R—RZy TLEFTHORA LS, BYLIEE
AVTESITT ~ 2 BEMHRAATIESL,

(EEH LT 5E THOACRERHY EEA)

Q) EAL Y TETHIZOY VT ERMFIFTTLES
L. (E6)

ZRRAR
OYVIZERFITHEIE, YEDI YT YRR
IVOUFANEERTEHE. RLA—XICRFITMNT
E. OV DOHIBEHLETEET,

4) 1. Q) THLEMERLF2ERLTEAEYY
THETRERFFTLEEN, (B7)

R—R =y FILERMA T BEIE. = DHIC
MROL—ILT—TEE#HEIHELTIT
FBALAEWESIZLTLESL,

R—R=y FILIEFTHOAALE, #Y)
HIEZAWTELICT ~2EBEEHOHRAA
TLESLY,
(EEmAEMT 2 ETHOATLERGTHY
FEA)

g

EARHTETS
5

&6

EAL H9T7HE TS

FIERIL ~
/

&7

71008-AT020_3-1. 01



B) EAEHT7ETRICxY b=V DTF VDM
RILFEERLTHEEA VY ERMA T T
S, (E8)

6) EAtoHIcaRrIFEERELTIESL,

EhEHYTET4H

25 TFRIL B
— M6-15

EAty

X 8

JO—A477vE I UhbHEENERRERSBRS I BE

N P34 bFR—Xp19% 95 ~100mm(ZhHy FL
TS, (H9)

8 hybLECagrbhc—RETO—FI77v+E
DIYIZERMAIFTCESL, (B9, K1 2)

9 IJo—FAo77vtrINEITO—FIT4TD
19y TLEITEHERL TSN,
(10, ®12)

TIaATbhR—X 919
95 ~ 100mm

R—R/N K #12

JA—AT7T7vtrTY 9

R—=RNRUF #12

71008-AT020_3-1. 01



(10) AfRDRIL b, BERDF v FZESLTLESL, GRILE, Fy FEBEFERALET) E11)

w () on ()

() 7a—427XF7—No. 1, No.2 ZRfFIFLTS =&, (B1 1, ®12)

O A 1. 7a—*27vtrIY
2. Ta—#47,84F

3. Jo—# 72 F—No. 1
4. 70—+ 72 F—No.2
6. Cafrhik—Z ¢ 19
9. R—RNU K #12

15. AL b M6-20

16. 2T Y25 Tvir N6
17. FL=2279¥+ M6
19. 15— ¢ 6- ¢ 20 t=8

. ' G-1. ALk (HEE - ABD)
-2 & f)j 6 G-2. Fv b (HE - BED)

(I RFT—=0TO—FT7vETIUNKRT1HEL
FHELBVWESITHEZRD, R—RNY K- R
IWEEZEAREOL, BELTSESL,

(E13)

71008-AT020_3-1. 01



(1) Fy b=V EFERALTIO—F THESHHAOEEZIT I TLEEL,
R—RA @ 4THELELRSIC (HABRERBEFLET) Yo THAL TS, (H14)

TJA—F2IN\NWTIFEAoT—0 =KL FKETHEEISETLESLY,

EhE U TET2D
IF77402 Hw—Rp4 H—RZvFILp4

@6330 ) =»> Q)

?$N4% /’ ———————————— -
A—2 ¢ 4 ORELIFAEEESEIL T LS, / N
\ - .
|l4
A4 Ja—F27vtoTVD¢ 4 =y TILEIZERE JRI
Hh—R b 4 ERA ST () THY, Ex | BEIIE \
LT<EEL, (F14, ©15) Jo—#7 KR4
Tyt TY
PRRALR

IA—FATT7 v TIVEBRNTHRE, K- 4
ETO—4TT v T U SR BE. 815y T
(D) E5 LItk —ER—R ¢ 4 50 LY A%
EANTHABEA LTS, (H15)

R—Rp 4% 5o Y., TS4v¥—%TZ Lo 3 S
THRAHEWNTLEED, , L)
@w

JO0—AT77 vt TIUNHEETIBRNLHYET,

(BT AN—ZTRDESITIMAIFTLEEL,

(1) Ny TYDIAFREF (=) IT5—TILE—3
FILERFIFTLEEL,

8
71008-AT020_3-1. 01



JO0—F277vtr T ENEEREY I a2 —UEEHEE

N Za—#*27vyE2TIUDR)TILI4oF )R —
Doy ITRBLTLCESL, (KB17)

1. BRORENTRYT ARORILEEHL, T7URILE
B LTS,

ANTE
0 4 AGAKEERATT OTH E 7% L
TEEL,

2. D7 VURINERNT ETAVERNT ENTESE
ER

3. HOFIETYH—r=y TLERMST, T7oRILE
ML L (BER) THEEBRELTIESLY,
(#fF 1+ Lo 2 0.8N-m {0. 08kgf-m 1)

®) P34 b HE—XPp19% 95 ~100mm(ZHy FL
Tz, (HB18)

9 AybLESaAr b R—RETO—FI7F7 vt
CIYIZEfFIFTLESL, (B18,. K21)

(10) Ia—#2T7vtrITVEITO—F T4 TD
¢ 19 = FILEBITEBE L TSN,
(B19. ®21)

kU ZIL
S

|17

oaA v bik—R ¢ 19
95 ~ 100mm

R—R/N K #12
Ja—F2727vtw2TY

|18

|19

71008-AT020_3-1. 01



1) AEBDRIL L, BEDF v FZEHLTLEELY,

(RIL k. Fy FIBERLEY)

(E20)

(12) 7a—#427ZXF—No. 1, No.2 Z{RfFIFLTL =&, (B20

K21)

O AfB

G-2

. 7a—F7F7 vt TY

o s w

Ja—#2o1R47F
JOo—#427ZXF—No. 1
JOo—#427AXF—No.2
.YaA v bkiR—R ¢ 19
CR—RNU R #12

. ARILE M6-20
LRATYUT Iy M6
vAVEAy AV A ()
. h5— ¢ 6-¢ 20 t=8
LRIV b (BEIE - AED)

. Ty b (MIE - BER)

| 21

(N RF—=PTA—FI77vITUNRKRTaiaEL
FHELBEVWEKSICHBEFRDO, m—R/ND KK
IWREEARBHL, BELTLEELY,

(F22)

| 22

10

71008-AT020_3-1. 01



(1) Fy bN—VEFERALTIO—F JHEBHHOEEZIT T TLEEL,

R—R ¢ 4ETELELBRESIC (HIBEERBEER-ET) Yo THEALTLEEL,
TJO—F 2N\ TIFAT—0 =KL KETHEEISETLESLY,

(E23)

EAEHTETED

r—Rp 4 I774)% r—Rp 4 R—RZvTILop 4
— Qﬁb E@I Q ) = ()
FRRAR e ——— -
K—Z ¢ 4 ORELRERESECLTIEEL, [ N
\‘- —_— -- !
|23
(15) Ia—#27vtrITVD ¢ 4 = FTILEZERAT -
T BAS5y T (N
Hrh—2 ¢ 458459 T N @Y, @ | (BRI \ 777
LTLEEL, (23, M24) Jn—%+7 h—Ro4
7yt TJ)

FRRLR
TJA—F#T77ve TV ERNTHLEE, m—Xd 4
#0427y TS HRCEFK, 24597
(N oL, —ER—X ¢ 4 Z9BLEIYAH
FANTHLEMN LTSS, (B2 4)
R—Rp4%EB|2k>FY, T34 ¥—FTZL>
THRMEWTL LY,

TJO0—#4 2792 TIUNHET RN HY FT,

(16) CEDARIL FESNLTLEEEL, (B25)

1

EES

71008-AT020_3-1. 01



AN R—RRAF—ZEfFIFTLESL, (B26)

% RIL + M6-30

@ RTULTITvv M6

TL—rIvi v M6

) R—ART— —_

@ H5— 66 =115
b cHp

(18) D&M S TA—NA R—REFEH L TLESL, (B27)

D-&B & Q
7n_/§,r7h_x/

(19) DERIZ) 2 —2R—X No. 3 ZEfFHIF TSIy, (B27., K28)

20) ) #—2iR—Z No. 1, Y —2Rk—ANo.2 ZRYFIFTLZEL, (B28)

G-1 @ 9. h—RAV K #12
21 1y B —2k—2 No. 1

26 ’
24 22. ) A —2iR—ZX No. 2
23. 1) & —2k—2Z No. 3
&3 2 24. Y=y x4

25. SaA kLT ¢ 19
23 26. k—RH 5T ¢ 19
26

G-1. TA—/AKR—R (HIE)

D8
JA—4277vE2TUD
26 yE—v=Zy T
25
@ @ 21 9 @&,
| 28
12

71008-AT020_3-1. 01



QoY IRE 1Sy TEERALTY A —2R—R
No.2 Z Rh—RARTF—ICEIELTLEELY,
(B29)

@@yccyoyyrFEFERLTY A2 —2ER—Z No. 1 #[E
FLTLESL, (H30)

2N _R—RHOS52TP19DEIZHI v avTF—T%EL
U, 845y 7 (R) #FERAL TEKRIZEAE LT
<&y, (K30)

QIO HhN—ZFTDESIZEFIFTTLEE0,
JA—2R—ZN0.2 ET VS hAN—FiHLE
SHEFRICY v avT—TEFIFTLREE,

@)Y Ny TFTIUDIAFRIGEF (=) [T5r—TILE—=
FILERFFTL S,

13

1) 5 —>R—2Z No.2

91y Tt
BASy T T—

R—RRT—

|EN

245y T (K)

)& —2AR—Z No. 1

|E%

EH

71008-AT020_3-1. 01



BRfF (TR T R DHEER

TV Y UREIRIORHER TV VB OMR
RIEE R mERIEE R
I T - R—REQRENEE > TLVELA BEMS T T RAMNZ LD
NYTYDIAFRIFFIZHT—TILE—ZF) BLIEEMALEZITVWIO—FT7T7vEY
NHEEICERMHFLEATNS D, JUMEEIL T LS H
R—RNY FHAEEICHE>TLSD BRIZKBFHHFILLZ LD
RIL b - Ty FMEOHOBEIEE LD TA RYTREBIZERE T A LD
AT =8OR E Fi5 L TLRLD IV UEEIEL, RIL FAEATLVELD
(B ERATER D FR{t [+ 7EER

iy - BE
R EER L TV I, BEEERT IAICIIBRTHERREZIT>TLEEL,
OLLLTEFEIRSAN—DEETYT, BITEBL T,
Q@1 —T—aFI)LICEESNTVSIBEUNIEMEFICKRBEL T EZSL,
OR—/N\—SQVNDMHREEHIFT SO, TT7 74 2DORMIEHRMICIToTLEEL,
(X#aDBEZ)3,000 ~ 5 000km £f-IL3 s HA~6~A
BL., FRAZRVEREICEIYEHENELGYETOTHENERICE > TERHOXIBERSTTHLET,
RW|IT T4 ILAIERIFTY TT, BB A—/IR—SQVXHT 4 )LA—
OHELZNBEIIEEFHCEE T ITHUE T, DFEMEBFICTEKBELTIESL,
OETH, BE - ER - RBFOEEAH - HAICIE., A —H—T a7 THBLLTLZELY,
OKRBREELNDEFIL. BDTROF—FT—D=OICERGEHEEELEL LS,
OARHGMZHENSINTIRICIE, BTEMEFITERBLTIEZEL,

779—=H—ERICDNT
ABMBICETEEMNEhER. EMLEE-EAELORSETTHELEHECEEL,
AZQRBABE. FPEELICEETECLAHYTTOTHOA LD TERIEEL,

A=t ITvF-r— IR
T418-0192 mEEET=itIL7181
http://www.hks-power.co.jp/

WS - snE
Unauthorized reproduction is strictly prohibited.

14

71008-AT020_3-1. 01



Instruction Manual
5® NAME OF PRODUCT | Super SQV IV Kit
PART NUMBER 71008-AT020

et APPLICATION | TOYOTA GR YARIS 4BA-GXPA16
SUPER

ENGINE G16E-GTS
S Q_v YEAR 2020/9 ~
Published in June, 2022 by HKS Co., Ltd.

(Unauthorized reproduction is strictly prohibited.)
E04531-T22010-00

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform
service operations on your vehicle. This manual assumes that you are familiar with typical automotive systems and
basic service and repair procedures. Do not attempt to carry out the operations shown in this manual unless these
assumptions are correct. Always have access to a factory repair manual. To avoid injury, follow the safety precau-
tions contained in the factory service manual.

e This manual indicates items you need to pay attention to in order to install this product safely and lists precautions
to avoid any possible damage and/or accidents.

e HKS will not be responsible for any damage caused by incorrect installation and/or use of this product.

o HKS will not be responsible for any labor expenses, related fees or losses incurred during vehicle downtime.

e This product was designed based on installing it onto a factory vehicle. The performance and/or safety cannot be
guaranteed if this product was installed onto other inapplicable vehicles.

e The specifications of this product are subject to be changed without notice.

e This product may have small scratches or uneven points of the carbon surface due to a manufacturing process.

e This manual is subject to be revised without notice.

e For any lost parts, consumables or manual, please contact an Authorized HKS Dealer.

SAFETY PRECAUTIONS
The following symbols are used in this manual to indicate danger levels to customers and workers.

& WARNING When the worker or user may be killed or seriously injured.

When it is assumed that workers or users may be injured (personal injury)

A CAUTION When it is assumed that extended property damage may occur.
(Extended property damage is property damage caused as a result of the product
failure. [For example damage due to fire or other vehicle damage])

15 71008-AT020_3-1. 01



/\ WARNING

@ Make sure to work on the vehicle in a well-ventilated area to prevent possible explosion or fire.

@ To avoid possible accidents, do not mount the unit in areas where the driver may become distracted during
driving or the product cannot be mounted securely.

@ Do not install this product on a 24V vehicle. It may cause a fire.

@ Make sure to disconnect the negative cable from the battery to avoid possible damage to other electronic
parts and/or a fire caused by a short circuit.

@ Make sure to hold and remove wire connectors properly to avoid possible damage to other electronic parts
and/or a fire caused by disconnection or a short circuit.

@ Stop using this product if any unusual problems should occur. Consult your Authorized HKS Dealer
immediately.

@ Do not operate this product while driving to avoid possible accidents.

/\ CAUTION

@ Do not modify, disassemble, misuse or repair this product and supplied parts to avoid any damage to the
product, engine and loss of its original function.

@ Handle parts with extra care at all times to protect the parts and vehicle from possible damage.

@ Avoid allowing oil and/or water from entering the unit. It may damage the unit.

@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104 ° F.
Failure to let the engine cool down properly can lead to severe burns.

@ To avoid possible malfunction and damage to the engine, install the unit away from areas with excessive heat
and water/moisture.

@ Do not tie or bundle any hoses, wires or harnesses to any vehicle fuel lines. It may cause a fire and/or severe
damage to the vehicle.

@ Make sure all connections and wiring are correct and do not become shorted or disconnected. If so, it may
cause an electrical shock or damage the vehicle.

@ Use the provided splice connectors and install them to the correct positions. If not, it may cause serious
damage to the vehicle.

@ Connect the ground wire to a good chassis ground. If not, it may cause damage to the vehicle.

@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may
result in product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.

16 71008-AT020_3-1. 01



PARTS LIST

No Description QT Image Remarks | |No Description QT Image Remarks | |No Description QT Image Remarks
1| SSQVAssy |1 % 13| Flange Bolt |1 % M6-15 | |25 Joint Pipe |1 @ 19mm
1)
2| SSQV Pipe |1 *ﬂ 14 Bolt 1 M6-30 | |26 Hose Clamp | 5 @ 19mm
O
SSQV
3| racket No. 1| - S‘% 15 Bolt 1 % m6-20 | |27] ccclamp |1 %
SSQV | Spring @ @ 4mm
4 Bracket No. 2 1 16 Washer 2 M6 2 Hose ! L=1000
5 |Hose Bracket| 1| \\ 17| Flat Washer | 2 M6 | |29 AirFilter |1 @
. 19mm 6mm Recirculation
6| Joint Hose |1 @ o150 |[18]  Coflar |1 @ ens || Fung | @
Pressure 6mm
1 Sensor 1 @ 19 Collar 1 @ -20mm | |31]|Cushion Tape| 5 @
Adapter t=8
. - Tie Wrap
8 O-ring 1] O 20| Hose Fitting | 1 @ 4mm | |32 w clip 1 \
(g, Return Hose ‘XO )
9| Hose Clamp | 3 N #12 | |21 No.1 1 33| TieWrap |2 /. Large
Return Hose )
10 Bolt 1 % Ms-20 | |22 No.o 1 /N 34| Tiewrap |8 / Small
Spring @ Return Hose Instruction
1 Washer L M8 23 No.3 ! % 3 Manual !
12| Flat washer | 1 Mg |[24| Tfitng |1 @ 36

(2) Remove the engine cover. (Dia. 1)

INSTALLATION PROCEDURE
1. REMOVAL OF FACTORY PARTS

(1) Remove the cable from the negative (-) terminal of
the battery.

17

/

Engine Cover

|Dia.1

71008-AT020_3-1. 01



(3) Disconnect the pressure sensor connector to remove the pressure sensor from the intake manifold.
(The pressure sensor and the bolt will be reused.) (Dia. 2)

__—— Pressure Sensor

/ Pressure Sensor

Pressure Sensor

Connector | Dia. 2

(4) Remove the bolt and loosen the hose clamp to re-
move the intercooler outlet pipe. (Dia. 3)

ADVICE:

During removal and installation, make sure no foreign
objects get inside the pipes or hoses.

Intercooler Outlet Pipe

|Dia.3

2. INSTALLING THE KIT

(1) Install the SSQV pipe where removed the inter-
cooler outlet pipe using the kit parts. (Dia. 3, 4)

SSQV Pipe

Bolt M8-20
Spring Washer M8

Flat Washer M8
| Dia. 4

71008-AT020_3-1. 01

18



(2) Install the supplied 4mm hose fitting. Wrap the
threaded section with Teflon tape to prevent air
leakage. (Dia. 5)

ADVICE:

After tightening the hose fitting by hand, tighten it an-
other one to two turns using an appropriate tools. (It is
not necessary to tighten the fitting to the point where
the nut touches the adapter.)

(3) Install the O-ring to the pressure sensor adapter.
(Dia. 6)

ADVICE:

When installing the O-ring, apply a small amount of
silicone grease or engine oil for smooth installation and
prevent damage to the O-ring.

(4) Install the pressure sensor adapter using factory
bolt removed in 1. (3). (Dia. 7)

19

When intalling the hose fitting, wrap the
threaded section with Teflon tape to prevent
air leakage.

After tightening the hose fitting by hand,
tighten it another one to two turns using
an appropriate tools. (It is not necessary to
tighten the fitting to the point where the nut
touches the adapter.)

4mm Hose Fitting

Pressure Sensor

Adapter
| Dia.b

|Dia.6

Pressure Sensor Adapter

/ Bolt (Factory)

|Dia.7

71008-AT020_3-1. 01



(5) Install the factory pressure sensor to the pressure
sensor adapter using flange bolt. (Dia. 8) Pressure Sensor Adapter

(6) Reconnect the pressure sensor connector.
Flange Bolt

_—" Mé6-15

/

Pressure Sensor

|Dia.8

When releasing the air from the SSQV to the atmosphere |

(7) Cut the 19mm joint hose to 95~100mm. (Dia. 9)

19mm Joint Hose

(8) Install the cut joint hose to the SSQV Assy. X 95 ~ 100mm )
(Dia. 9, 12) ‘

Hose Clamp #12

SSQV Assy Im

(9) Install the SSQV Assy to the 19mm fitting of the
SSQV pipe. (Dia. 10, 12)

Hose Clamp #12 —

Dia. 10

20 71008-AT020_3-1. 01



(10) Remove the bolt from section "A" and the nut from section "B". (The bolt and nut will be reused.) (Dia. 11)

() - ()

Dia. 11
(11) Temporarily install the SSQV bracket No.1 and the SSQV bracket No.2. (Dia. 11, 12)
P A 1.SSQV Assy
2.SSQV Pipe
3.SSQV Bracket No.1
-1 & ] 4.SSQV Bracket No.2
3 6. Joint Hose 19mm
15 e 9. Hose Clamp #12
@ . 15. Bolt M6-20
@ @\ 16. Spring Washer M6
17. Flat Washer M6
®/® 19. Collar 6mm-20mm t=8
G-1.Bolt (Factory = A )
4
2 & 6 G-2.Nut (Factory - B )
(i
=P °
A
Dia. 12
(12) Position the SSQV Assy and SSQV brackets
where it does not come into contact with any other
components. Tighten all hose clamps, bolt and nut
to secure the SSQV Assy. (Dia. 13)
Dia. 13

21 71008-AT020_3-1. 01



(13) Lay out the SSQV routing using the kit parts.

Cut the 4mm hose to the appropriate length. (Make sure to leave some slack) (Dia. 14)

The SSQV must be activated by intake manifold pressure.

4mm Hose

Hose Fitting

Air Filter ~ 4mm Hose of the pressure sensor adapter

ADVICE:
Refer to the figure on the right for the handling of the
4mm hose.

:GA_SS_)@@IO / ) => ()

Dia. 14

(14) Tighten the 4mm hose that connects to the SSQV
Assy'’s fitting, and secure the hose with tie wrap
(small). (Dia. 14, 15)

ADVICE:

When uninstalling the SSQV Assy, or when removing
the 4mm Hose from the SSQV Assy, remove the Tie
Wrap, cut the hose past the port on the SSQV Assy,
slice the 4mm Hose length-wise, and then remove the
4mm Hose. (Dia. 15)

Do not pull or wiggle the 4mm Hose using pliers or oth-
er tools to prevent damage to the SSQV Assy.

(15)Reinstall the engine cover.

(16)Reconnect the battery cable to the negative (-) ter-
minal of the battery.

22

\

SSQV Assy

Dia. 16

71008-AT020_3-1. 01



When recirculating the SSQV back into the suction pipe

(7) Install the recirculation fitting to the SSQV assem-
bly. (Dia.17)

1. Remove 4 bolts (per diagram) and remove the cover.

/\ CAUTION

Do not remove the remaining 4 bolts as they
are to stay affixed to the SSQV main body.

2. After removal of the cover, the fin can be removed.
3. Install the Recirculation Fitting. Reinstall the cover

and retighten the 4 bolts.
(Tightening torque: 0.8 N-m {0.08 kgf-m})

(8) Cutthe 19mm joint hose to 95~100mm. (Dia. 18)

(9) Install the cut joint hose to the SSQV Assy.
(Dia. 18, 21)

(20) Install the SSQV Assy to the 19mm fitting of the
SSQV pipe. (Dia. 19, 21)

Fitting

Recirculation

Dia. 17
19mm Joint Hose
) 95 ~ 100mm )
Hose Clamp #12
SSQV Assy Dia 18
Hose Clamp #12 —____
Dia. 19

23

71008-AT020_3-1. 01



(11) Remove the bolt from section "A" and the nut from section "B". (The bolt and nut will be reused.) (Dia. 20)

() - ()

Dia. 20
(12) Temporarily install the SSQV bracket No.1 and the SSQV bracket No.2. (Dia. 20, 21)
1.SSQV Assy
2.SSQV Pipe
3.SSQV Bracket No.1
: 4.SSQV Bracket No.2
6. Joint Hose 19mm
9. Hose Clamp #12
15. Bolt M6-20
16. Spring Washer M6
17. Flat Washer M6
19. Collar 6mm-20mm t=8
G-1.Bolt (Factory = A)
G-2. Nut (Factory * B)
%m}fi\ 9
9 2
Dia. 21
(13) Position the SSQV Assy and SSQV brackets
where it does not come into contact with any other
components. Tighten all hose clamps, bolt and nut
to secure the SSQV Assy. (Dia. 22)
Dia. 22

24 71008-AT020_3-1. 01



(14) Lay out the SSQV routing using the kit parts.

Cut the 4mm hose to the appropriate length. (Make sure to leave some slack) (Dia. 23)

The SSQV must be activated by intake manifold pressure.

4mm Hose

Hose Fitting

Air Filter  4mm Hose of the pressure sensor adapter

JOTON
B

ADVICE:
Refer to the figure on the right for the handling of the
4mm hose.

:G&‘_SS_)E@DO ’/ ) = ()

Dia. 23

(15) Tighten the 4mm hose that connects to the SSQV
Assy’s fitting, and secure the hose with tie wrap
(small). (Dia. 23, 24)

ADVICE:

When uninstalling the SSQV Assy, or when removing
the 4mm Hose from the SSQV Assy, remove the Tie
Wrap, cut the hose past the port on the SSQV Assy,
slice the 4mm Hose length-wise, and then remove the
4mm Hose. (Dia. 24)

Do not pull or wiggle the 4mm Hose using pliers or oth-
er tools to prevent damage to the SSQV Assy.

(16) Remove the bolt from section "C". (Dia. 25)

25

\

SSQV Assy

=> =)

Dia. 24

Dia. 25

71008-AT020_3-1. 01



(17) Install the hose bracket. (Dia. 26)

% Bolt M6-30

@ Spring Washer M6

Flat Washer M6

@ Collar 6mm t=11.5

b c
Dia. 26
(18) Remove the blow-by hose from section "D". (Dia. 27)
Dia. 27

(19) Install the return hose No.3 to "D". (Dia. 27, 28)
(20) Install the return hose No.1 and retuen hose No.2. (Dia. 28)

G-1 @ 9. Hose Clamp #12
21.Return Hose No.1

22.Return Hose No.2
23. Return Hose No.3

&3 2 24.T-Fitting

26

25. Joint Pipe 19mm
23 26. Hose Clamp 19mm
G-1. Blow-by Hose (Factory)

Recirculation Fitting
of the SSQV

@Q"@W a8

26

Dia. 28

71008-AT020_3-1. 01



(21) Secure the return hose No.2 to the hose bracket
using tie wrap wiclip. (Dia. 29)

(22) Secure the return hose No.1 with the cc clamp.
(Dia. 30)

(23) Attach cushion tape to the back of the 19mm hose
clamps and secure it to the wiring using a tie wrap
(large) (Dia. 30).

(24)Reinstall the engine cover.
Attach the provided cushion tape where the engine
cover and the return hose No.2 might come in con-
tact with each other.

(25)Reconnect the battery cable to the negative (-) ter-
minal of the battery.

27

Return Hose No.2

Tie Wrap
wiclp T
Hose Bracket
Dia. 29
Tie Wrap(Large)
. CC Clamp
__— Cushion Tape /
Return Hose No.1
Dia. 30
Dia. 31

71008-AT020_3-1. 01




CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:
@ Make sure all pipes and hoses are routed and connected correctly.
@ Make sure all hose clamps are tightened.
@ Make sure the negative cable terminal is securely attached to the battery.
@ Make sure all bolts and nuts are tightened.
@ Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
@ Make sure air is not leaking.
@ Make sure the RPM rises smoothly after revving the engine 2-3 times while in neutral.
@ Make sure the installed parts are not hitting each other.
@ Make sure there are no unusual conditions found while idling.
@ Make sure there are no loose bolts after turning off the engine. Re-tighten if necessary.

MAINTENANCE

Proper maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.

- Maintenance is the responsibility of the driver/owner.

- If work needs to be performed outside the scope of this manual, consult a professional.

- If the vehicle gets damaged, have the repairs performed by a professional.

- If you experience any abnormal noise, smell, or vibration from the vehicle while driving, reference the vehicle’s
Owner’s Manual.

- If this product is ever re-sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, please consult a professional.

HKS Co.,Ltd.

7181Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

http://www.hks-power.co.jp/en/

BWR S - nE
Unauthorized reproduction is strictly prohibited.

28

71008-AT020_3-1. 01



